1969-70

Key

Part Number

Description

Per

Models

1

60-1946

Clutch cable, UK models 1 1969

1

60-2445

Clutch cable, Triples, UK models 53"-58-5/8" 1 1970

2

97-3648

Handlebars 1 1969

2

40-4960

Handlebar 1 1970

3

75-4909

Handlebar sleeve 4 1969-70

4

60-2060

Air cable, triple, junction box to right carb 12" 1 1969-70

4

60-2061

Air cable – centre carburetter – 10.5" 1 1969-70

4

60-2062

Air cable, triple, junction box to left carb 9" 1 1969-70

5

60-1978

Junction box – Air control cable 1 1969-70

6

11/014

Lever half clamp screw, 1BA x 5/8 1 1969-70

6

11/013

Screw 1 1969-70

6

11/014

Lever half clamp screw, 1BA x 5/8 2 1969-70

7

60-1968

Air cable, lever to junction box, UK and US models 1 1969-70

8

12/594

Brake lever bracket 1 1969

8

12/556

Lever 1 1970

9

60-2076

Brake cable, with switch, USA handlebars 37-3/4" – 45" 1 1969-70

10

18/776

Lever bracket 1 1969

10

18/820

Clutch lever bracket 1 1969

10

19/001

Lever bracket 1 1970

10

19/002

Clutch lever bracket 1 1970

11

18/053

Nut 2 1969-70

12

18/087

Screw 2 1969-70

13

18/754

Front brake lever Ball End 1 1969-70

13

18/753

Clutch lever 1 1969

13

18/752

Clutch lever ball end type 1 1970

14

60-2071

Cable adjuster only, no nut 2 1969-70

15

60-2072

Cable adjuster lock nut 2 1969-70

16

12/595

Clamp 1 1969-70

17

60-2073

Combination lever-suitable replacement, cam adj, ball end 1 1969

17

60-2241

Brake & Air control 1 1970

18

60-0890

Throttle cable, UK models – 48-1/2 x 51-1/2 1 1969

18

60-2202

Cable, throttle, USA Spec – 39-1/2 x 42-1/2 1 1970

19

19-7237

Throttle control – complete assembly 1 1969-70

20

11/013

Screw 2 1969-70

21

364/013

Twistgrip body, top half 1 1969-70

22

5/077

Cable adjuster lock nut 1 1969-70

23

364/020

Screw 1 1969-70

24

16/008

Twist grip friction spring 1 1969-70

25

16/010

Lock nut, idle screw, stainless 1BA 1 1969-70

26

16/009

Screw friction spring 1 1969-70

27

82-9919

Tank rubber, front 1 1969-70

28

364/014

Twistgrip body, bottom half 1 1969-70

29

364/017

Rotor 1 1969-70

30

19-7222

Twist Grip Rubber, sold as pair 1 1969-70

31

21-6206

Screw 2BAx1/2 6 1969-70

32

82-8610

Tank badge, left 1 1969-70

32

82-8611

Tank badge right 1 1969-70

33

83-0002

Petrol tap washer 2 1969-70

34

70-7351

Dowty washer 1/4 BSP 2 1969-70

35

82-4972

Petrol tap, 1/4 x 1/4, lever type, main only, with filter 1 1969-70

35

82-4971

Petrol tap, reserve 1 1969-70

36

82-9436

Petrol pipe 1 1969-70

37

82-8591

Knee grip, right side 1 1969-70

37

82-8590

Knee grip, left side 1 1969-70

38

82-8589

Tank panel (right hand) 1 1969-70

38

82-8588

Tank panel (left hand) 1 1969-70

39

21-0759

Tank mounting bolt 5/16" UNF x 3 5/10" 1 1969

39

21-1993

Tank centre bolt 3-1/2" UNF 1 1970

40

82-8391

Petrol tank with fixed fittings 1 1969-70

41

82-9920

Rear tank mounting rubber 1 1969-70

42

82-8565

Spacer tube – tank mounting 2 1969

42

82-8327

Mounting bolt spacer 1 1970

42

76-4120

Tank distance tube 1 1970

43

03-0101

Large washer 1 1969-70

44

40-8085

Petrol tank central rubber large 1 1969-70

45

14-0302

5/16 UNF nut 1 1969-70

46

82-8609

Styling strip 1 1969-70

47

82-8947

Washer, style / strap 4 1969-70

48

82-8946

Screw,styl/strp to tank 4 1969-70

49

60-2134

Clutch lever assembly 1 1969

49

60-2242

Clutch lever, B50MX 1 1970

50

19-7238

Handlebar grip (left-hadn) 1 1969

50

68-8717

Handle bar grip Export 1 1970
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk